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Applicant:

Contact information:

The following sample(s) was (were) submitted and identified by client as:

Sample Description : Mouth nose mask

Sample Received Date : Apr. 24, 2020

Testing Period : From Apr. 24, 2020 to Apr. 26, 2020

Test Request : Please refer to next page(s).

Test Result(s) : Please refer to next page(s).

Signed for and on behalf of Shen Zhen UONE Test Co., LTD.

Prepared by Checked by Approved by

Marcia Deng Nora Deng Levent Liang
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Summary of Test Results:

TEST REQUEST CONCLUSION

OEKO-TEX® 100 - International Association for research and testing in the field of textile
and leather ecology (Scope II)

(1) Formaldehyde Content PASS

(2) pH Value PASS

(3) Extractable Heavy Metal Content PASS
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Test Material(s) List

Material No. Description

1 White cloth (inside)

2 Black cloth

3 Black cloth

Test Result(s):
(1) Formaldehyde Content
Test Method: with reference to ISO 14184-1:2011, analysis was performed by UV-Visible Spectrophotometer
(UV-Vis).

Material No. RL (mg/kg) Limit(mg/kg) Result (mg/kg) Conclusion

1 16 75 N.D. PASS

2 16 75 N.D. PASS

3 16 75 N.D. PASS

Note: 1. mg/kg = milligram per kilogram (ppm).
2. N.D. = Not Detected (< RL).
3. RL = Report Limit.

(2) pH value
Test Method: With reference to ISO 3071: 2005, the analysis was performed by pH meter.

Material No. Limit Test result Conclusion

1 4.0-7.5 7.2 PASS

2 4.0-7.5 7.0 PASS

3 4.0-7.5 6.5 PASS
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(3) Extractable Heavy Metal Content
Test Method: With reference to EN 16711-2:2015 , was analyzed by Inductively Coupled Plasma Mass
Spectrometer (ICP-MS).

Test Item Unit RL Limit
Test Result

1 2 3

Cadmium (Cd) mg/kg 0.1 < 0.1 N.D. N.D. N.D.

Lead (Pb) mg/kg 0.1 < 1.0 4 N.D. N.D. N.D.

Conclusion PASS PASS PASS

Note: 1. mg/kg = milligram per kilogram (ppm).
2. RL = report limit.
3. N.D.=not detected (<RL).
4. No requirement for accessories made from glass

Photo(s) of Sample:

***End of Report***
This report is considered invalidated without the Special Seal for Inspection of the UONE, This report shall not be
altered, increased or deleted. The results shown in this test report refer only to the sample tested. Without written

approval of UONE, this report shall not be copied and published as advertisement.


